E-mail: info@qy-smt.com

TEL: +86-755-21635007
  • SIEMENS Feeder cable 00325454S01
  • SIEMENS Feeder cable 00325454S01
  • SIEMENS Feeder cable 00325454S01
  • SIEMENS Feeder cable 00325454S01
  • SIEMENS Feeder cable 00325454S01
  • SIEMENS Feeder cable 00325454S01

SIEMENS Feeder cable 00325454S01

Lead time: 1-3 days
Shipping ways:DHL,FedEx,TNT,UPS,EMS,by SEA
Payment methods:Wire transfer,PayPal,Credit card,MoneyGram,West Union
Warranty:  1-6 months, accordingly 

Details

SIEMENS Feeder cable 00325454S01



00047555S01 Plastic Hose, PU-4, blue, 5m each
00048346-01 DIN 6799 - 8-ST
00066141-01 Feeder Bags 650mm
00066178S01 PLASTIC BAG 300*220*72
00066191S01 PACKAGE FOR FEEDER 12/16 S
00066192S01 PACKAGE FOR FEEDER 24/32 S
00066193S01 PACKAGE FOR FEEDER 44 S
00066194S01 PACKAGE FOR FEEDER 56 S
00066204S01 PACKAGE FOR FEEDER 72 S
00066207-01 Feeder Bags 650mm
00066268-01 Pack for 3x8mmS-Feeder
00066312S01 PLASTIC CASE  375*270*90 ESD
00066315-01 PE-FOAM INSERT FOR BOX 00325829-01
00092020-01 JOBBER TWIST DRILL 1,1
00092022-01 JOBBER TWIST DRILL
00092026-01 JOBBER TWIST DRILL
00094020-01 THICKNESS GAUGE 0,05 - 1,00mm
00095304-01 Countersunk screw DIN965-M3x6-4.8
00095312S01 SCREW M4*10 DIN965
00095614-01 DIN 6325-3m5x18-St
00096201-01 ALLAN KEY 0,9 mm
00096203-01 ALLAN KEY 1,3 mm
00096204-01 HEXAG. SOCKET WRENCH 1,5MM DIN 911
00096217-01 ALLEN/Hex KEV SET
00096290-01 SPANNER SET 15 PIECES
00098614S01 DEEP-GROVE BALL BEARING 4*13*5 624-2Z
00098615-01 DEEP-GROOVE BALL BEARING 5*16*5 625 2Z
00098616S01 DEEP-GROOVE BALL BEARING 19*6*6 626-2Z
00098617S01 BALL BEARING
00098618S01 BALL BEARING 8*22*7 608 2Z
00098625S01 DEEP-GROOVE BALL BEARING 6203-2 Z (d17xD40x12)
00116014-01 KEYBOARD SIPLACE
00116015S01 CRDL measurement system  
00116040S01 CRDL-MEASURING-HEAD SIPLACE
00116041S01 CRDL-MEASURING-UNIT SIPLACE
00116052-02 MVS 100 F.SIPLACE V2094*S:00317249-04
00116073-01 Transportheight 930mm 
00116075S01 Set of 12 magnetic support pins 
00116076-03 TRANSPORTHIGHT 930/950 CHANGE-OVER-TABLE
00116078-01 This item is required one time per SIPLACE S or F 
00116088-02 Transport height 900mm, for change-over table. 
00116110S02 SET PLACEMENT HEAD SEGMENTS SIP LACE VERSION II
00116113S01 Set placement head nozzle sleeves 
00116114S01 Set Nozzle Sleeves (6) SIPLACE
00116134-01 This reader is required as a retrofit, if one or more readers of this type are already installed. With single lane option this reader can be installed once or twice, with dual lane option up to four times to scan PCB barcode from top and bottom.
00116140-02 Regulator unit for linear and bulk vibrator feeders for use with 142025 Type II. Required for use with SIPLACE . 1 regulator unit required per module.
00116161-03 Nozzle changer for 12-Segment Collect and Place Head SIPLACE   F5 HM.Station software version 402.xxx and later. Line software version 402.xxx and later. Option includes: 7 magazines, each for 12 nozzles.
00116162S02 Nozzle changer for 6 nozzle C+P Head SIPLACE 80 F4/F5 Station software version 403.xxx or higher Line computer software 403.xxx or higher Option includes: 2 magazines for big nozzles 3 magazines for small nozzles
00116190-01 Upgrade kit to use outdated feeder changeover tables on SIPLACE S-20, F4, F5 HM together with moveable feeder changeover tables.
00116220-01 Adapter plate SIPLACE S/F change-over table without wheels version 2 for reel holder 3x8mm or 3x8mm 0201/0402 feeder respectively
00116225-01 An additional mechanical device to avoid incorrect feeder stand on changeover table due to improper operator handling. The mechanical attachment is required per changeover table. The additional feeder fastening attachment accommodates all SIPLACE feeders delivered since CW 34/98. Please pay attention to the preconditions which are discribed in the Product Status Report for all feeders delivered before CW 34/98.
00116226-01 Component feeder changeover table, height 830-950mm, with integrated reel container. For SIPLACE F5 HM, S-27 HM and Compact, both sides of the placement station. With integrated lifting device and wheels for minimization of setup times. Component feeder capacity 20 slots for 59 8mm tapes, when using 3x8mm feeder. Version 230V/110V. In order to avoid head crash, caused by non correctly fixed component feeders, it is recommended to use the item no.:116225 (Feeder fastening attachement).
00116323-03 Spare parts package 
00116336-01 Line computer for SIPLACE S-20, F4, F5 HM, S-25 HM, S-27 HM, HS-50 without table, with software for communications with station and supervisor computers. Operating system LINUX. Operating voltage adjustable to 220-240V/50Hz or 110-120V/50-60Hz.
00116345-01 Upgrade SIPLACE Pro SiCluster